U-120 20mm N)LkH2 4 —/BELT SANDER

40

39
38

37

=5 48

14

How to change the angle of Tension Bar (Indle Pulley) P/No.5
T—LEETSHAER T—LZEETESHER
7 DIRECTION OF SLANT (1) FIH2) "\ DIRECTION OF SLANT

R SERDAD
[Step2] (BFEtEY)
Screw
FROEADHIAL
(BFEHEIY) clockwise. FIED
ROEBEDD
s (Resat L)
Just screw
clockwise. XT— LD [Step1]
FUENTE Unscrew
N\ EE
FUEDFLEEMHER Remove the screw
FTHE. RTMHNT
FHEHATAIIRY after the changes.
fBlRTd.

Operation with the
screw is DANGEROUS !

#hE%/PARTS LIST 2210
lr;\ji;x & /Code ma Description /Ejfd bt
1 12001 |[ZARJLTF—1)—Assy Idle Pulley Ass'y 1 5,136
(Tyv—) (Washer) 0
(RF7Y2Y) (Ball Bearing) 0
4 12004 |[FARLT=Y—1vTk Idle Pulley Shaft 1 960
5 12005 T auN— Tension Bar 1 9,600
6 12006 EfS L &R Retaining ring ETW-3 1 90
7 12007 RILE Bolt 1 150
8 12008 Abyis—EY Stopper Pin 1 504
10 12010  [FriavRFYvy Tension Spring 1 624,
11 12011 H—FAssy Guard Ass'y 1 7,896
(H—FJvia) (Guard Bush) 0
12 7400 A ITARILE Cap Screw M5x30 1 120
13 12013 |[#RRAH/S— Dust Cover 1 504
14 12014 va— Shoe 1 984
15 4733 e AP n Flat Washer M5 1 60
16 12016 A ITARILE Cap Screw M5x10 2 100
17 12017 |Rbw/R—RFYv 4 Stopper Spring 1 156
18 12018 AbwsS— Stopper 1 960
19 12019 |[RFYLTEY Spring Pin @3x12 1 70
20 4518 A IUTARILE Cap Screw M6x10 1 110
21 12021 T4 H—=FL—k Finger Plate 1 2,496
22 12022 [FRYIEHRR—H— Anti-Slip Spacer 1 504
23 4244 TFERESRNRD Screw M4x6 1 90
24 7202 FIyov— Flat Washer M4 1 100
25 12025 [N)LhH/S— Belt Cover 1 972
26 12026 Y1l Decorative Screw M4x8 1 210
27 12027 68T vk Hex Nut M10 1 156
28 12028 KS4JD7—1)— Drive Pulley 1 3,708
29 11024 RTF— Housing 110 1 9,600,
30 3256 R7)oy Ball Bearing 600022 1 864
31 11026 28k IL—k Front End Plate 1 3,096
32 11027 AR—H— Spacer 1 252,
33 12033 O—4— Rotor 1 4,428
34 11029 NSLUIILF— Parallel Key 1 384
35 11030 R—> \Vane 5 220,
36 11031 YU E— Cylinder 1 6,120,
37 11032 Yy 7FL—+ Rear End Plate 1 2,448
38 3464 R7Yoy Ball Bearing 6087272 1 720
39 11034 [P ¥i O-Ring S-38 1 156
40 11035 Pl Cap 1 1,896
41 11036 L/s— Throttle Lever 1 756
42 2491 AFYLTEY Spring pin ©3x20 1 60
43A 11038A  [/NLIRF— Valve Body 1 732
44 11039 o-y 4y O-Ring S-11.2 1 110
45 2508 o-y 4y O-Ring P-9 1 60|
46A 11041A  [/SILTRT—4 Valve stem 1 624
47 2510 o-y 4y O-Ring P-3 1 60|
48 11043 INVIRTYLY Valve spring 1 180
49 11044 L¥alL4— Regulator 1 624,
50 3323 |0-Yvy O-Ring p-7 2 70
51 1433 2FvFILY Snap Ring STW-8 1 100
52 11047 XI75— Muffler 1 216
53 11048 |[HE&RH/ 83— Exhaust Diffuser 1 636
54 11049 AoLybIyi vy Air Inlet Bushing 1 1,008
55 11050  |RTF—H/\— Housing Cover 1 720
60A 11054A  |O-U >4 O-Ring 1 110
62 2713 6AIUTARILE Cap Screw M4x20 1 180
63 11056 JLYLY Gum Ring 1 180
100 120058A |Foiavi—Fvyk Tension Bar KIT No1-7 1SET 15,840

(PEGMBRERTHEAHYET)

*Parts may be changed with/without notice.



